Handrail

Picture Number

Part Number

Description

Per

Model Name

1

14-0113

Bolt 5/16 x 5/8 UNF 2 All

2

02-0923

Washer 2 All

3

24-8784

Spring washer, 5/16 2 All

4

14-0302

5/16 UNF nut 2 All

5

68-9327

Grab rail 1 All

6

82-9967

Handrail 1 All (Not Firebird)

6

68-6803

Rear guard rail 1 Firebird

7

14-0113

Bolt 5/16 x 5/8 UNF 4 All

8

02-0923

Washer 4 All

9

24-8784

Spring washer, 5/16 4 All

10

14-0302

5/16 UNF nut 4 All

11

82-9603

Footrest rubber 4 All

12

82-9608

Footrest rubber 2 All

13

14-0215

Pivot Bolt, folding footrests 2 Firebird

14

29-5839

Nut, Left Hand thread 2 Firebird

15

02-1967

Washer, spring 1 All

16

02-1945

Washer 1 All

17

68-4804

Footrest stud 1 All

18

40-4818

Serrated spacer 1 All

19

68-4808

Footrest bracket Left Hand 1 Firebird

20

68-4809

Bracket (Right hand) 1 Firebird

21

68-4805

Stud, footrest 1 All

22

02-1945

Washer 1 All

23

02-1967

Washer, spring 1 All

24

02-1925

Nut 1 All

25

42-4926

Footrest 2 Firebird

26

14-0402

Nut 5/16 UNF 2 Firebird

27

36-0382

Shake proof washer 5/16 2 Firebird

28

65-4917

Pillion  footrest  lug only 2 Firebird

29

02-0522

3/8 Spring washer 2 Firebird

30

02-0046

Standard nut, 3/8X26 2 Firebird

31

14-0402

5/16 UNF nut 2 All

32

36-0382

Shake proof washer 5/16 2 All

33

68-4835

Pillion footrest 2 All

34

68-6802

Bracket 2 All

35

14-0114

Bolt, 5/16×3/4 2 All

35

14-0113

Bolt 5/16 x 5/8 UNF 2 All

36

04-2276

Plain washer, 3/8 2 All

37

14-0215

Pivot Bolt, folding footrests 2 All

38

68-4828

Pillion  footrest  lug  UNF 2 All

39

29-7565

Spacer 2 All

40

68-4802

Footrest Left Hand 2 All

41

02-0522

3/8 Spring washer 1 All

42

14-0303

3/8 UNF nut 2 All

43

68-4803

Footrest Right Hand 2 All (Not Firebird)

44

82-9602

Footrest rubber 1 All (Not Firebird)

45

14-0302

5/16 UNF nut 2 All (Not Firebird)

46

24-8784

Spring washer, 5/16 2 All (Not Firebird)

47

02-0923

Washer 2 All (Not Firebird)

48

14-0114

Bolt, 5/16×3/4 2 All (Not Firebird)
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk